

TEST REPORT

No. A06772-10-22

Date of Issue: September 26, 2022 **Phone:** 596 252 347, 318
Place of Issue: Ostrava-Radvanice **E-mail:** zdebskij@vvuu.cz
rajskya@vvuu.cz

Subject of Testing: Connector
Customer: VVUU, a.s., COV No: 3076, Pikartská 1337/7, 716 07 Ostrava-Radvanice
Order / Contract No.: 5322053, dated September 22, 2022
Sample: LineGrip LineScale-3, type Electronic Load Cell (No. Samples: 7564)
Data provided by Customer: Product name
Date of Delivery: September 26, 2022
Sample Receiving: Submitted by the customer
Place of Testing: Premises of Testing Laboratory at VVUU, a.s.



Checked by:

Bc. Aleš Rajský



Approved by:

Ing. Jakub Zdebski

Head of Testing Laboratory at VVUU, a.s.



Test Report Contents: Page (s): 2
Annex Page (s): 1

The test result is applicable to the tested sample only. The laboratory is not responsible for the data provided by the customer. The results apply to the sample as received. Without written agreement of the Testing Laboratory the Test Report may be reproduced in full only.

* Test results delivered by accredited subcontractor.

** Test results do not fall within the scope of accreditation of the Testing Laboratory No. 1025.

Test Procedure: Static strength test
Method: PP-03.10.33 (UIAA 130 and **RFU PPE-R/11.114)
Date of Test: September 26, 2022
Climatic Conditions: pressure 98,1 kPa
temperature 16 °C
humidity 49 %

Applied Testing and Measuring Equipment:

Testing machine TIRAtest, type 2850 E222, serial number: R39/10

Sample Preparation: /

Test Result:

UIAA 130: 2021 and **RFU PPE-R/11.114	Requirements	Results
6.1 Static tests	6.1 When tested in accordance with 6.2 the load sharing device (LSD) shall withstand the strength value marked on the LSD but not less than 30 kN an all-metal LDS. The LSD shall not release the load. After the test, permanent deformation of any part of the LSD shall no affect the safety of the user.	2-way loading configuration: The Electronic Load Cell withstood the load: 30 kN / 3 min. The LSD did not release the load.

Note: „/“ - it is not relevant or it was not a subject of the tests.

Tested by: Bc. Aleš Rajský

End of the Test Report

UIAA TEST REPORT TEMPLATE

Laboratory name: VVUÚ, a.s.
Zkusebni laborator VVUÚ, a.s.
Pikartská 1337/7, 716 00 Ostrava-Radvanice
Czech Republic

Produkt references: LineGrip LineScale-3, type Electronic Load Cell

Reference of reports: No. A06772-10-22, dated September 26, 2022, issued by VVUÚ, a.s., Ostrava-Radvanice, Czech Republic
No. C06772-10-22, dated September 26, 2022, issued by VVUÚ, a.s., Ostrava-Radvanice, Czech Republic

UIAA standards:

<input type="checkbox"/> Dynamic rope (UIAA 101)	<input type="checkbox"/> Chocks (UIAA 124)
<input type="checkbox"/> Accessory Cord (UIAA 102)	<input type="checkbox"/> Frictional Anchors (UIAA 125)
<input type="checkbox"/> Tape (UIAA 103)	<input type="checkbox"/> Rope Clamps (UIAA 126)
<input type="checkbox"/> Slings (UIAA 104)	<input type="checkbox"/> Pulleys (UIAA 127)
<input type="checkbox"/> Harnesses (UIAA 105)	<input type="checkbox"/> Energy Absorbing Systems (UIAA 128)
<input type="checkbox"/> Low Stretch Ropes (UIAA 107)	<input type="checkbox"/> Braking Devices (UIAA 129)
<input type="checkbox"/> Belay Lanyard (UIAA 109)	<input checked="" type="checkbox"/> Load Sharing Devices (UIAA 130)
<input type="checkbox"/> Connectors (UIAA 121)	<input type="checkbox"/> Ice Anchors (UIAA 151)
<input type="checkbox"/> Pitons (UIAA 122)	<input type="checkbox"/> Ice Tools (UIAA 152)
<input type="checkbox"/> Rock Anchors (UIAA 123)	<input type="checkbox"/> Crampons (UIAA 153)

The laboratory VVUÚ, a.s., Zkusebni laborator certifies that the product "**LineGrip LineScale-3, type Electronic Load Cell**" was tested according to the UIAA requirements and test methods.

Date: September 26, 2022

Signature and stamp:

Approved by:
Aleš Rajský
Expert Guarantor

